
State of Mississippi

Pollution Control Operator
Certification Examination

Study Guide

MISSISSIPPI DEPARTMENT OF
ENVIRONMENTAL QUALITY

Prepared by
Office of Pollution Control, Field Services Division

Environmental Training and Certification

2011





STATE OF MISSISSIPPI

POLLUTION CONTROL
OPERATOR (I - IV)

CERTIFICATION EXAMINATION

STUDY GUIDE

Prepared by

MISSISSIPPI DEPARTMENT OF ENVIRONMENTAL QUALITY
OFFICE OF POLLUTION CONTROL

ENVIRONMENTAL TRAINING and CERTIFICATION 
1997

Revised 2011





CONTENTS

Introduction and User Guide

Need To know Criteria

Conversion Factors

Mathematics Formulas

Chapter Quizzes (1-15)

Study Guide Answer Sheets

Answer Keys (1-15)

Each chapter quiz has twenty (20) questions except Chapter 1, Mathematics, and Chapter 5, Biological Treatment.
[...]
Population 0.17 Pounds/Day BOD

Population 100 Gallons/Day

TO OBTAIN BY DIVIDE



Revised April 13, 2009

WASTEWATER FORMULAS

1. Circumference of a Circle = 2 ( R or ( DUse Pi (( ) = 3.14

2. See Conversion Sheet

3. Area: Rectangle or Square:
A = L x W

Circle:

A = ( R2 or ( D2

4

Volume = Area x Depth

Flow (Q) = V x A (where V = velocity in ft/sec)

4. Detention Time = Volume
Flow

5. Lbs = MG x 8.34 x mg/l

Lbs/Day = MGD x 8.34 x mg/l

6. Total Dynamic Head ( TDH ) = Static Head + Friction Head + Station Head

Static Head = Final Elevation - Wet Well Elevation
Friction Head = Friction Loss x Length of Pipe
Station Head = Head Loss through fittings, valves, etc. ( Given )

7. Pump Capacity or Drawdown(GPM)

Small Station Drawdown = Volume Wet Well (Gals.)
(stop inflow) Pump Run Time (Mins.)

Large Station Drawdown = Pump Rate + Fill Rate
(continuous inflow)

8. Percent Removal = Influent - Effluent x 100
Influent

9. Hydraulic P. E. = Gallons/Day
100

Organic P. E. = Lbs BOD/Day
0.17

10. Chlorine Demand = Chlorine Dosage - Chlorine Residual

11. Organic Loading (Lagoon ) = BOD applied ( lbs/Day )
Water Surface Area ( acres )



Revised April 13, 2009

12. Hydraulic Loading ( Sand Filters ) = Total Flow to Filter ( GPD )
Surface Area of Filter ( SF )

13. BOD5 = [ Initial D. O. - Final D. O. ] x 300 ml
ml sample

14. TSS = [ W2 - W1 ] x 1,000,000 Where: W1 = weight of filter in grams (Tare Weight)
ml sample W2 = weight of filter and residue in grams (Gross Weight)

W3 = weight of filter and ash in grams (Ash Weight)

VSS = [ W2 - W3 ] x 1,000,000
ml sample

15. Fecal Coliform Count = Number of Colonies x 100
ml sample

16. Back-In Pounds = See Lbs Formula, #5

17. Aerated Lagoon O2 Required (Lbs/Day) = BOD Loading (Lbs/Day) x % Removal x 1.5

Aerator Run Time (Hrs/Day) = O2 Required (Lbs/Day)
Aerator HP x Aeration capacity (Lbs/HP/Hr)

18. Sludge Volume Index ( SVI ) = Volume (ml/l) settled sludge @ 30 min. x 1000
MLSS (mg/l)

19. Sludge Age = MLSS in aeration tank (Lbs)
TSS entering aeration tank (Lbs/Day)

20. F/M Ratio = BOD entering aeration tank (Lbs/Day)
MLVSS in aeration tank (Lbs)

21. Surface Loading Rate = Flow applied (gpd)
Surface Area (SF)

22. Weir Overflow Rate = Flow applied (gpd)
Length of weir (Ft)

23. Solids Loading Rate = MLSS applied (Lbs/Day)
Surface Area (SF)

24. Organic Loading (AS) = BOD applied (Lbs/Day)
Volume of A.T. (1000 CF)

Organic Loading (TF) = BOD applied (Lbs/Day)
Volume of Filter Media (1000 CF)

25. Hydraulic Loading (TF) = Total Flow to Filter (GPD)
Surface Area of Media (SF)

26. Recirculation Ratio (TF) = Recirculated Flow
Raw Wastewater Flow

Recirculation Rate (TF) = Recirculation Ratio x Raw Wastewater Flow



Revised April 13, 2009

27. Mixing: CT = ( C1 x Q1 ) + ( C2 x Q2 )
QT

28. Sludge Pumping: Lbs/Day Wasted = MGD x 8.34 x mg/l wasted

29. Drying Bed Volume (CF) = Area of Bed (SF) x Depth (Ft)

30. Return Sludge

MLSS method: %RS = MLSS (mg/l) x 100
RS (mg/l) - MLSS (mg/l)

Return Sludge Rate = % Return Sludge x Raw Wastewater Flow

31. Waste Sludge:

MLSS Method: MG = [ Actual MLSS - Desired MLSS ] (mg/l) x A.T. Volume (MG)
SS in Waste Sludge (mg/l)

32. Air Supply (CF/Lb BOD destroyed) = Total CF air supplied
Lbs/Day BOD destroyed

33. Mean Cell Residence Time = MLSS (Lbs) in A.T. + MLSS (lbs) in Clarifier
(MCRT) SS Wasted (Lbs/Day) + Effluent SS (Lbs/Day)

34. Daily Gas Production = Volatile solids destroyed x Gas Production Rate
(CF/Day) (Lbs/Day) (CF/Lb VS destroyed)

35. MLSS Concentration: Calculate MLSS concentration from given F/M or SA (#19, #20)

36. Waste Sludge:
MCRT Method

Lbs/Day = MLSS in A.T. & Clarifier (Lbs) - Effluent SS (Lbs/Day)
Desired MCRT (Days)

MGD = Waste Sludge (Lbs/Day)
SS in Waste Sludge (mg/l) x 8.34

MGD = Waste Sludge (MG) x 24 Hrs/Day
Wasting Period (Hrs)

37. Solve for unknown using Mixing Formula (# 27)





CHAPTER 1
MATHEMATICS





CHAPTER 1: MATHEMATICS

1. (I - IV) A wastewater facility accepted a bid of $1.10 per pound for chlorine gas. If the average feed rate to treat 
(01) 0.5 MGD is 40 pounds per day, what is the estimated annual expenditure for chlorine?

A. $14,600 C. $16,060
B. $16,600 D. $16,400

2 (I - IV) The manager of Bassville wastewater plant plans to paint the plant structures. He estimates that each of 
(01) the four employees will have to work 12 hours overtime at time and one half to finish in one week.

Three employees earn $10.50/hour and the shift operator earns $13.50/hour. How much money should
be budgeted for overtime for this project?

A. $567 C. $243
B. $810 D. $1053

3. (I - IV) Convert the following:
(02)

A. 560 GPM to MGD:
B. 3.7 CFS to MGD:
C. 123,000 CF to gallons:
D. .04 MG to pounds:

4. (I - IV) What is the total surface area in acres of a two cell lagoon where the first cell measures 400 ft. by 600 
(03) ft. and the second cell measures 200 ft by 300 ft. ?

A. 5.5 ac. C. 4.8 ac.
B. 6.9 ac. D. 9.6 ac.

5. (I - IV) Calculate the volume (gallons) of a circular tank that is 50 ft. in diameter and has a water depth of 12
ft.

(03)
A. 176,125 gals. C. 23,550 gals.
B. 176,625 gals. D. 14,719 gals.

6. (I - IV) Calculate the detention time of the lagoon in problem No. 4 if the water depth is 6 ft. and the flow 
(04) averages 0.32 MGD.

A. 51 days C. 38 days
B. 42 days D. 60 days

7. (I - IV) Results of an effluent sample taken on the 3rd of the month were 28 mg/l. The total flow for the 3rd was 
(05) 0.56 MGD. What should the operator enter on the DMR for pounds discharged?

A. 131 lbs. C. 89 lbs.
B. 210 lbs. D. 110 lbs.

1



8. (I - IV) The influent BOD to the Gatian WWTP averages 166 mg/l and the average flow is 1.2 MGD. What is 
(05) the average BOD loading on the facility?

A. 836 lbs./day C. 690 lbs./day
B. 1402 lbs./day D. 1661 lbs./day

9. (I - IV) An operator must plan a pumping system for a new subdivision. The elevation of the low water level in  
(06) the wet well is estimated to be 214 ft.. The discharge elevation is expected to be 301 ft. . The length of

the 8 inch force main will be approx. 3620 ft. with a friction factor of 0. 23 ft./100 ft.. Station losses are
expected to be negligible. What is the estimated TDH of the system?

A. 87 ft. C. 101 ft
B. 95 ft. D. 919 ft.

10. (I - IV) Lab reports indicate the average influent TSS at a WWTP to be 145 mg/l and the average effluent TSS
(08) to be 43 mg/l. What is the % removal for TSS at this facility?

A. 70 % C. 84%
B. 67 % D. 77%

11. (I - IV) The current population of Lyon, MS. is 6210 persons. The POTW was designed for an average flow of  
(09) 0.7 MGD. An industry wants to locate in town that has a proposed discharge of wastewater of 40,000

gpd with 280 lbs./day of organics. Calculate the impact of the industrial waste on the POTW.

A. Ind. will hyd. and org. overload POTW C. Ind. will not hyd. or org. overload POTW
B. Ind. will org. overload POTW D. Ind. will hyd. overload POTW

12. (I - IV) Assuming that a three (3) cell lagoon is designed to treat 30 pounds/day/acre of BOD, how many total 
(09) acres of surface area are needed to treat a population of 3600 persons?

A. 20.4 ac. C. 15 ac.
B. 12 ac. D. 22 ac.

13. (I - IV) An operator is feeding chlorine at a rate of 23 pounds/day to disinfect 0.28 MGD of effluent. If the 
(10) residual after 30 minutes contact time is 0.6 mg/l, what is the chlorine demand of the effluent in terms

of mg/l?

A. 9.3 mg/l C. 9.9 mg/l
B. 22.4 mg/l D. 10.1 mg/l

                                                                                                                                                                                                                      2



14. (I - IV) An operator knows from past experience that the demand on chlorine used to disinfect the lagoon 
(10) effluent is typically 0.8 lbs per pound of BOD in the effluent. An industry has increased the BOD in the

effluent from 120 lbs./day to 140 lbs./day. How much chlorine should the operator feed in order to
maintain a 0.5 mg/l residual in the 1.7 MGD discharge?

A. 112 lbs./day C. 7.1 lbs/day
B. 119 lbs./day D. 71 lbs./day

15. (I - IV) What is the organic loading on a lagoon (lbs./day/acre) if the influent BOD averages 164 mg/l and the 
(11) flow averages 0.67 MGD. The lagoon has two (2) cells that are each 800 ft square.

A. 29 lbs./ac. C. 23 lbs./ac.
B. 31 lbs./ac. D. 52 lbs./ac.

16. (I - IV) A lagoon WWTF is designed to serve 4200 persons. Assuming a 30 lbs./day/acre loading, how many 
(11) acres of surface area are needed?

A. 140 ac. C. 31 ac.
B. 24 ac. D. 28 ac.

17. (I - IV) An intermittent sand filter that is 110 ft square receives an average flow of 0.14 MGD. What is the 
(12) hydraulic loading (gpd/sf) on the filter?

A. 16 gpd/sf C. 11 gpd/sf
B. 12 gpd/sf D. 13 gpd/sf

18. (II - IV) An operator got an initial D.O of 6.7 mg/l on a BOD sample and five days later got a final D.O of 4.2 
(13) mg/l. The operator had used 50 ml of effluent sample. What was BOD of the sample?

A. 20 mg/l C. 15 mg/l
B. 6 mg/l D. 18 mg/l

19. (II - IV) An operator filtered 50 ml of influent sample through a prepared filter that weighed 0.0935 grams. After 
(14) drying, the filter plus the residue weighed 0.1005 grams. Calculate the total suspended solids (TSS).

A. 140 mg/l C. 156 mg/l
B. 210 mg/l D. 132mg/l

20. (II - IV) After 24 hours incubation, an operator counted 27 blue colonies on the membrane filter. The operator 
(15) had used 0.1ml of effluent sample for the analysis. What is the fecal coliform count (cols./100ml) for

the sample? 

A. 2700 C. 27000
B. 270 D. 270000

3



                                                                                                                                                                               4 
 
21. (II - IV) The chlorinator at an activated sludge plant is set to feed 30 pounds per day to disinfect 0.55 MGD. 

(16) What is the dosage expressed as mg/l?

A. 6.5 mg/l C. 10.2 mg/l
B. 5.6 mg/l D. 8.1mg/l

22. (II - IV) Design flow at a POTW is 1.2 MGD and the design organic load is 2042 pounds per day. What 
(16) concentration of BOD is the plant designed to treat?

A. 190 mg/l C. 204 mg/l
B. 200 mg/l D. 250 mg/l

23. (II - IV) An aerated lagoon recieves an average flow of 0.84 MGD and the average BOD concentration is 163 
(17) mg/l. The lagoon is equipped with four (4) fifteen (15) hp aerators that produce 2.5 lbs. 02/hp/hour. It is

recommended to supply 1.5 lbs. 02 per lb. of BOD load. Calculate the minimum run time (hrs./day) for
the aerators. 

A. 11.4 C. 24
B. 7.6 D. 12

24. (II - IV) An operator ran a 30 minute settling test on a mixed liquor sample using a 1000 ml graduated cylinder. 
(18) The mixed liquor settled to 44% of the cylinder volume. The lab determined that the MLSS

concentration was 3380 mg/l. What was the Sludge Volume Index for the mixed liquor?

A. 0.13 C. 13000
B. 130 D. 116

25. (II - IV) Calculate F/M ratio based on the following data:
(19)

Influent BOD - 156 mg/l
Effluent BOD - 21 mg/l
Influent TSS - 210 mg/l
Four (4) aeration basins - 30 ft x 70 ft x 10 ft. deep 
Flow - 0.65 MGD
MLSS - 3600 mg/l
MLSS average % volatile - 72%

A. 0.6 C. 0.06
B. 0.04 D. 0.02

26. (III - IV) An activated sludge WWTP has eight (8) aeration tanks that are each 40 ft.x 20 ft. x 12 ft. The MLSS
(20) concentration averages 2900 mg/l and the influent TSS averages 168 mg/l. The average daily flow is

0.62 MGD. Calculate the Sludge Age.

A. 8 days C. 21 days
B. 16 days D. 26 days



27. (III - IV) Calculate S.A. based on the following data:
(20)

Avg. flow - 0.6 MGD
Volume of aeration - 0.75 MGD
Avg. inf. TSS - 147 mg/l
Avg. MLSS - 2600 mg/l

A. 16 days C. 31 days
B. 8 days D. 22 days

28. (III - IV) A circular clarifier that is 50 feet in diameter receives a flow of 2.5 MGD. What is the surface loading 
(21) rate.

A. 1,274 gpd/sf C. 1,472 gpd/sf
B. 15,924 gpd/ft D. 13,423 gpd/ft.

29. (III - IV) A WWTP has two (2) secondary clarifiers that are 40 feet in diameter. The effluent weirs are located 2 
(22) feet inside the perimeter of the tanks. If the flow is 3.2 MGD, what is the Weir Overflow Rate?

A. 13,179 gpd/ft. C. 1,274 gpd/sf
B. 14,159 gpd/ft. D. 14,159 gpd/sf.

30. (III - IV) The average flow at the Lyon, Mississippi wastewater plant is 0.52 MGD and the influent TSS averages 
(23) 146 mg/l. The MLSS averages 2580 mg/l. The secondary clarifier is 30 feet in diameter. What is the

solids loading rate on the clarifier?

A. 18 lbs./sf C. 19 lbs.sf
B. 16 lbs./sf D. 0.9 lbs./sf

31. (III - IV) An activated sludge plant receives a flow of 1.8 MGD that has an influent BOD of 190 mg/l. The plant 
(24) has two (2) aeration tanks that are each 60 ft. x 25 ft. x 10 ft. deep. Calculate the organic loading.

A. 95 lbs./cf C. 82 lbs./cf
B. 28 lbs./1000 cf D. 95 lbs./day/1000 cf

32 (III - IV) The flow to a trickling filter is 0.64 MGD. The filter is 60 ft. in diameter and the media depth is 6 ft. 
(25) Calculate the hydraulic loading on the filter.

A. 226 gpd/sf C. 37,870 gpd/1000cf
B. 38 gpd/cf D. 188 gpd/sf

33. (III - IV) The raw flow to a trickling filter WWTP is 0.86 MGD. If the desired R/Q is 1.5, what would be the 
(26) total flow to the filter?

A. 1.3 MGD C. 2.15 MGD
B. 0.86 MGD D. 1.29 MGD

5



34. (III - IV) An activated sludge WWTP receives a flow of 0.3 MGD from the main influent pumping station that  
(27) has a BOD concentration of 189 mg/l. An additional sidestream flow of 50,000 gpd from an industrial

park has a BOD of 310 mg/l. What is the concentration of the combined flows?

A. 104 mg/l C. 256 mg/l
B. 206 mg/l D. 499 mg/l

35. (III - IV) A stream flowing at 4.5 cfs has an ambient BOD concentration of 4 mg/l. The town of Scott, MS. 
(27) POTW discharges 2.3 MGD with a BOD of 23 mg/l. What is the BOD of the stream downstream from

the plant?

A. 13.6 mg/l C. 14.2 mg/l
B. 12.4 mg/l D. 16.3 mg/l

36.- 38.
(III - IV) A trickling filter plant receives an average flow of 2.1 MGD. The average combined TSS (raw plus  
(28) secondary) entering the primary clarifier is 310 mg/l. The primary removes 60% and these solids are

pumped to a thickener at a concentration of 2.1%. The solids are then pumped to the digester at a
concentration of 5.3%. 

36. How many gpd are pumped to the thickener?

A. 30,926 gpd C. 7,364 gpd
B. 18,560 gpd D. 23,651 gpd

37. How many gpd are pumped to the digester?

A. 7,364 gpd C. 4,118 gpd
B. 18,560 gpd D. 6,789 gpd

38. How many gpd of supernatant are returned to the headworks?

A. 7,364 gpd C. 4,118 gpd
B. 11,196 gpd D. 6,789 gpd

39. (III - IV) An operator has determined that he must waste 7,000 gallons of WAS. All of the 10 drying beds are full 
(29) of dried sludge. Each bed is 20 ft. by 30 ft. in area. If the operator applies the sludge at a depth of 15

inches, how many drying beds must be prepared?

A. 1 C. 2
B. 3 D. 1.5

                                                                                                                                                                                                                 6



40. (III - IV) An operator has 6 drying beds that are 30 ft. by 40 ft each. If all of the beds are ready to receive digested 
(29) sludge, how many gallons of sludge can be wasted from the digester if applied at a depth of 18 inches?

A. 81,000 gals. C. 10,800 gals.
B. 13,500 gals. D. 40,500 gals

41. - 42.
(III - IV)
(30)

41. The desired MLSS to operate at a 21 day S.A. at the Russell WWTP is 3400 mg/l. The RAS
concentration is 1.3 %. What would be the Percent Return Sludge in order to maintain the 21 day S.A.?

A. 42% C. 31%
B. 35% D. 54%

42. If the average flow is 1.2 MGD, what is the Return Sludge Rate in gpd?

A. 504,000 gpd C. 372,000 gpd
B. 420,000 gpd D. 648,000 gpd

43. (III - IV) How many gallons of sludge must be wasted if the desired MLSS is 3200 mg/l and the actual MLSS is 
(31) 4100 mg/l? The W.A.S. concentration is 1.4% and the aeration volume is 400,000 gallons.

A. 21,314 gals. C. 0.21 MG.
B. 0.257 MG. D. 25,714 gals.

44. (III - IV) Calculate W.A.S volume in MG based on the following data:
(31)

Average flow- 3.2 MGD
W.A.S. conc. - 1.4%
Effluent TSS - 13 mg/l
Actual MLSS - 6,210 mg/l
Desired MLSS - 4,500 mg/l
Volume of aeration - 3.0 MG

A. 0.63 MG C. 0.15 MG
B. 0.37 MG D. 0.31 MG

45. (III - IV) An A.S. WWTP receives an average flow of 0.75 MGD with an average BOD of 154 mg/l. The plant 
(32) has two blowers, each with a capacity of 980 cfm. If it is desired to apply 2000 cf of air per pound of

BOD, how many hours each day must the blowers operate to supply enough air?

A. 12.2 hours C. 24 hours
B. 16.4 hours D. 11 hours

7



46. (IV) Calculate the MCRT based on the following data:
(33)

Avg. daily flow - 2.1 MGD
Volume of aeration - 2.0 MG
2 secondary clarifiers - 60 ft. diameter by 10 ft. deep
W.A.S concentration - 1.4%
MLSS - 3260 mg/l
Effluent TSS - 23 mg/l
W.A.S. rate - 16000 gpd

A. 29 days C. 24 days
B. 19 days D. 13 days

47. (IV) Calculate daily gas production based on the following data:
(34)

Avg. daily flow - 1.3 MGD
Avg. TSS. - 178 mg/l
% removal - 63%
Volatile content- 74%
% reduction in digester - 46%
Gas production rate - 12 cf/lb. volatile matter destroyed

A. 1,216 cf/day C. 14,590 cf/day
B. 4,966 cf/day D. 6,544 cf/day

48. (IV) An operator desires to operate an activated sludge plant at a sludge age of 24 days. The average flow is 
(35) 0.85 MGD and the influent TSS average 176 mg/l. The volume of the aeration basin is 1.0 MG. What

MLSS concentration should be maintained to operate at the desired S.A.?

A. 3,287 mg/l C. 2,697 mg/l
B. 3,591 mg/l D. 4,109 mg/l

49. (IV) An A.S. WWTP is designed to operate at an F/M ratio of 0.05. The average influent BOD is 146 mg/l. 
(35) The design flow for the extended aeration plant is 0.5 MGD. In order to operate at the desired F/M ratio

at design flow with current influent characteristics, what MLVSS concentration should be maintained? 

A. 2,900 mg/l C. 3,765 mg/l
B. 2,098 mg/l D. 2,657 mg/l

50. (IV) The Bent Stump WWTP receives flow from an industrial park in such a way that it cannot be sampled.  
(37) The influent flow from the town averages 0.085 MGD with an average BOD of 149 mg/l. The effluent

flow averages 0.125 MGD. The combined influent BOD averages 210 mg/l. How many lbs./day of
BOD can the town bill the industrial park for?

A. 340 C. 413
B. 113 D. 163

                                                                                                                                                                                                                 8



CHAPTER 2
WASTEWATER

CHARACTERISTICS





CHAPTER 2: WASTEWATER CHARACTERISTICS

1. (I - IV) Wastewater is discharged into a sewer from:
(01)

A. Residential users C. Industries and institutions
B. Commercial users D. Any of these

2. (I - IV) Municipal wastewater usually consists of:
(01)

A. Domestic wastewater C. Industrial wastes
B. Groundwater and stormwater D. All of these

3. (I - IV) The make-up of domestic wastewater is usually:
(01)

A. Highly variable
B. Variable from community to community
C. Consistent, since it originates from human sources
D. Variable from month to month

4. (I - IV) A distinctive musty odor which is slightly offensive  is an indication of:
(02)

A. Fresh wastewater C. Industrial wastewater
B. Septic wastewater D. Excessive infiltration/inflow

5. (I - IV) Fresh wastewater is generally __________ in color.
(02)

A. Black C. Yellowish
B. Brown D. Gray

6. (I - IV) Organisms found in raw sewage that are not harmful to humans but are indicators of diseases are:
(04)

A. Pathogens C. Total coliform
B. Fecal coliform D. Bacteria

7. (I - IV) A pH value of 7 is an indication of:
(03)

A. Acidic  conditions C. Alkaline conditions
B. Neutral conditions D. Caustic conditions

8. (I - IV) Raw wastewater typically has a pH value in the range of:
(03)

A. 1 to 7 C. 6.5 to 8.5
B. 7 to 14 D. 5 to 10

1



9. (I - IV) The pollution causing component in wastewater is:
(03)

A. Suspended solids C. Biodegradeable matter
B. Settleable solids D. Organic matter